“ ‘.
\ .
‘l
‘u
4
\
;:g '\
. \
\
\
\
1

Parts Catalog No. 982

‘C1600 & D1600 ROTARY TILLER

ROTARY TILLER
SERIAl. NUMBER

T L SO CONY e . SO

@
/i
o ERE
- . L
DESIGNATION . TRACTOR APPLICATION |
130 | 150 [ 180 | 190
¥F C=1600 X X
., D-1600 XX | X| X

a

I
Iy
Kl
:i

o
‘:?w.

o s o,

t

Drive, Chain ............
Frame......................

" Hose, Hydraulic ...........

Motor, Hydraulic ............«
Motor, Hydraulic Parts. . ......
RotorDrive ................ -
Tine Assembly ...............
Valve, Flow Divider ..........
Valve, Flow Divider Parts. ... ..
Valve, Hydraulic Control .... ..

Valve, Hydrauﬁﬁont\rol Parts . |

NOTE: See grid C2 for - “ufk

E1600 and ET610 Tillers
NOTE: See grid D2 for -

E70 Tiller
a4 3
Y-
‘T

11-13
15-17,
11-13
15-17




C1600 & D1600 ROTARY TILLER Y S

\ T

ROTARY TILL_.ER ASSEMBLY (ALL MODELS)

REF. PART NO. DESCRIPTION . REQ'D
1 C 11336 SHAFT ~ tiller (includes. Sprocket) . ...l 1
2 C 10398 HOUSING - LiH, v vt v enencensnnrennn. e 1
3 C 10399 HOUSING - R.H, «vvvvuemnnn. S 1
4 C 10401 CHAIN\ roller\ 63 r1vetecl plus one connecting link No 50

woller cham Use one B 12474, two B 12477, one
. B 12505\ one B 12507 or cut from B 13031,

B 13031 CHAIN 10 £o0t roll No. 50 roller chain (192 links)
B 12474 CHAIN - 5 lmks No. 50
B 12477 CHAIN - 6 s No, 50 :
B 12505 LINK - connectmg, No. 50 roller chain . :
B 12506 - LINK - offset, No. 50 roller chain
B 12507 LINK - roller No. 50, roller chain . , ‘ A
5 C 10402 SPROCKET - dnve R I I R cee e RS S
8 C 10403 GASKET - housing . . - :\.. R L R R 1
7. C 10405 BEARING « « v v e vv v v e g evnn- e e e 2 .
8 . 0885CB COLLAR - w/Set Screw \ ......... e .2 ;
9 - C 10407 TINE ASSEMBLY - 1965 mode ---------------------- 6 o
9A C 10408 , TINE, R.H. - 1965 tiller { tmes\a.r\e stamped R.H, or L.H ----- 12 ' ?
9B C 10494 - TINE L.H. - 1965 tiller (tines are‘stamped RH.orLH ----- 12 |
_ NSS ‘HUB WELDMENT \ - ;
10 T 11231 PIN - clevis - 7/16" x 2" . .. .\ . - SNr e I - - !
11 132- 47 PIN - cotter, 1/8" X T/8™ + v v v N e e evnnns ciie B |
12 15- 540 BOLT - RHBUNC, 5/16'" x 2-1/2". \ Cee e |
13 131- 351 NUT - locking, 5/16" ............................ .9
14 . C'- 11457 MOTOR ~ hydraulic {See page 13 for\aarts)- Y |
15  61- 624 SCREW - 3/8"-16 x 1-1/2" socket head CAP ¢ v s mwmsmn s aanan 4
16 A 170128 GASKET - hydraulic motor « « -« e s o s\ s v v ssuuernnrnnnns 1
17 15~ 552 BOLT - RHBUNC 5/16" x 3-1/4" .. ... e e .2
18 C 11450 SHIELD - tiller................_.\. ............ R |
19 218- 5060 FITTING - w/"O"ring .. ...... T P
. 218~ 5006 "Q" RING- for 218- 5060 fitting . . . . . N v r e .1
20 C 11971 HOSE - 30", . ...... e e e et .2
21 221- 1044 PLUG - housing..........; ......... P e 1
22 C 12073 TINE ASSEMBLY ~welded . ............... B |
23 C 12074- TINE ASSEMBLY - welded- - - + <+ v -« .. ceeean ceee e |
24 € 12075 TINE ASSEMBLY - welded - « « + + « v« .« « e e 1
26 C 12076  TINE ASSEMBLY - welded+ + « ==+ v v« v u . seeee e 1
26 C 11978 TINE ASSEMBLY - welded -+ + ¢+« «savunn. Pee e sav =2
\‘-‘“—’_H:‘___
a2
> .
by
Printed in U, S. A. ‘ ‘ July 1966




NCE X XY X X XN

‘Printed in U. S. A.

C1600 & D1600C ROTARY TILLER ) : 7
’ i
'FRAME & MOUNTING-C1600 _TILLER .
" (FOR 1965 TRACTORS ONLY)
REF. PART NO, . DESCRllPTION ) : REQ'D
1 C 119656 ARM - draft R.H,, weldment = -+« + 2+« I R 1
2 C 11966 ARM - draft L.H;- I I I I 1
3 C 11251 ROD -tiller lift weldment » - » » ¢+« ¢ s s v v et e vt m vt v e 1
-4 ¢ 11987 BAR - tiller adjustment »« ¢ +v ¢« v o o v vt i it i i s e 1
5 C 11968 ARM - Jift « = c=sans o h e h At et e e e 1
6 C 11989 FRAME ~ weldment tiller hitch » ¢ v« « @ o e e i v i s s i s s s s v v s 1 -
« 7 C_ 11252 CHAIN -~ tiller support - 10 link - « = 2 » « e s e v s s s o s v s s s 064 1
8 213- 6 CLEVIS + v 4 »erdsvtnnnaesos P e e e e ar s 1
9 141~ 6 PIN = CleViS » »« ¢'¢ ¢ 14 s = s s o s s 12 0 eaanoanssssancnnna 2
10 '¢C 11973 PIN -~ draft - + » = ¢ v * 02 v 6 st 2 e s s annsosscsosssoannssnnns 1
11 ¢ 11976 BOLT - weldment, 1/2" x4-1/4" ¢« v v v v n e 1
12 15- 868 - BOLT-1/2"x4-1/4"long - - erersressnanennnnnnans 1
13 V14851 - SPRING - lift assist« « = «---~ -4 I I I I 1 a
14 132~ 32 PIN - cotter, 1/167 dia. x 1-1/2" + « v v e oot s anuetnnnns, 2
15 132- 48 ° HAIRPIN - cotter, 1/8"dia, R 1" =+ v ee e occunnnnnnn, 2.
16  C. 11452 BRACKET -~ weldment + » <« = v« nns s oastsrea®aecu.an.. 2
17 C 11455 GAUGE - depth, adjustable - - -+ -« - vt i i vt aV e isvsn 1
18 15- 548 “BOLT - 5/16"-18 UNC 3" long e, s st v msvrsmeenenrnsnsns 2
19 92— 5 WASHER - lock, e L 2
20 25-  205. NUT - 5/16"-18 UNC + =« =+ s r-reoeerasencsstasanens 2
21 15- 820 BOLT - 3/8"-16 UNC 1-1/4"long- - =+~ r v v o s s o nsnnnnnsns 2
22 92- B WASHER - lock, R4 - E T 4
23  925- 206 NUT = hex %ﬂ_lﬁ T 4 .
24 15- 824 BOLT—-I/Z" '1_1/3u T T N I TS 2
25 92— B WASHER - lock, 1/2%e s e v e aaan .. R 2
26 15- 416 BOLT - 1/4"-1" =« = nveenunn TR T 2
21 92_ 4 WASHER - lock, A T T T I 2
28 25- 204 NUT-1/4" .......... L I I T I R R SR t e v e 2
29 95- B WASHER - plain, 1/ v e e R o e h e 4
30 15~ 624 BOLT =~ 3/8" « 1-1/2" + e o v e v v vnn \ .................. 2
31 25- 208 NUT - lock, 1/2" « v e ne e B REE R e e 2
|
|
~,
| o e

July 1966




C1600 & D1600 ROTARY TILLER ;o 9 -
FRAME & MOUNTING-D1600 TILLER /
(FOR BOTH 1965 AND 1966 TRACTORS) : /
REF, PART NO, '~ DESCRIPTION ' ' REQ'D
1 C 11000 FRAME +« ¢ v 0can-- R T U T IR PO |
%  129- 105 NUT - FHNUNC, 1/2" zinc plated - + « = v e s e o e v o vuvnuannn 12
3 192- 23 LOCKWASHER -~ 1/2" zincplated - « « v v v s e v e s frnennnnn. 14
4 € 11004 BAR - tiller adjuste « » « o7e e e e v v v uun R
5 115- 407 . BOLT - RHBUNC, 1/2" x 1-1/2" zinc plated- - - +/s v v vu v vu .. 4
6 C 11456 BOLT -weld, 1/2" R4-1/2" v it vt i teeeenivnisennnnns i
7 C 11419 CHAIN - 4 link, #40 « « « 2 v v eevwn... S I 1
8 132~ 52 PIN - cotter, 1/8" x 1-1/2" zinc plated + « v v v s e v evnusesensl
9 C 11007 ROD - lift. . -v..... et aaaaen S |
10 C 10821 PIN ~ clevis, 1/2"x 7/8" zincplated. . . v v v (v vuvevenn...2
Il 132- 48 . PIN - cotter, 1/8"x 1" zincplated . . ... .0 .uvun... vreael
12 ¢ 11010 LEVER ~ tiller Iift oo innencnninin e dennennnnnnnnnal
13 C 11011 ADAPTER - tractor lift lever (1966 tractor Only)e « v v v s nnenenl
14 15- 872 BOLT - RHBUNC, .1/2"x4-1/2". .+, .. ../ . rennn.n. .1
15 111~ 517 BOLT - rd. hd., short square neck, 1/2"x I"N.C, .,........4
16 C 11450 SHIELD - tiller ., ,,.... Y A R | .
17 C 11451 BRACKET -anglemounting. ., ... ............... T4 |
- 18 ¢ 11462 BRACKET - tine ,,,,........ e e vl 2 |
'19 15~ 552 BOLT ~ RHBUNC, 5/16" x3-1/4". , ... ... .. ' eerenrnu.2
/20 25- 205 NUT - FHNUNC, 5/16",, .. ....... e e 2 .~ L :
/21 92- 5 LOCKWASHER - 5/16" SAE., . . .. e R 2

{ 22 C 11455 GAUGE - depth, adjusting « - .« «.cn0v.u. .. e |

/23 113- 208 BOLT - RHBUNC, 3/8" x 1-1/4" zinc plated. - , .. ....... L. 2 .

' 24 129- 103 NUT - FHNUNC, 3/8" zincplated . . .\, ... ... .....00... .2 o
25  192- 21 LOCKWASHER - 3/8" SAE, zinc plated , . . ..... e 2 f
26 C 11012 BRACKET - tiller mounting., . . ..ol v e es e en e . 2 ]f
27 115- 403 BOLT - RHBUNC, 1/2"x 2-1/4", zinc plated .~ ............2
28 113~ 428 BOLT - FHBUNC, 1/2"x 1", zincplated . ................2
29 VvV 14851 ° SPRING ~ extension ........... A |
30 195- 109 WASHER - plain, 3/4", zincplated ., .......... et e 1

/ .
:’f ;m%
Iy
@
| July 1966 )

Printed in U, S. A




|

o,

L m

\ (FOR 1966 TRACTOR) '
REF. PART ,I\/IJO. DESCRIPTION REQ'D
1 c 11307 TUBE - bypass, hose-tube combination. + « « v v oo e v v v ee e nnsol
2 ¢ ,i1308 TUBE - controlled flow, hose-tube combination « «*« « + + v eers 00 s 1
3 ~C, 11309 TUBE - pressure, hoge-tube combination . + « « - v e s v s v avveunl
4 c° 11272 TUBE ~ Pressure . « oo oo v s e vvrns e
5 . 11273 TUBE ~'controlled flow . ...« c v v v vt vt v st enaennennns el
.6‘)/:’-/0 11274 TUBE - €XCeSS fI0W + v v v vt e e v v ennsaroncennnanensnal
tn T/ C #12% VALVE - hydraulic edntrol (See page 15 for parts) - + v e« e v v ol
B 15- 612 BOLT - RHBUNC, 3/8"x3/4" . v ever .. B |
9 g2 6 LOCKWASHER - 3/B"SAE Std + v v v vvvvenennnnanenennad
A 10 ¢ 11276 VALVE - flow divider (See page 15forparts) ............ . -1
/11 C 11280 BRACKET - control valves ........... R
’ 12 218- 493 ELBOW - 90° 1/2" NPT X 1/2"HUBE v = v v v v o v v sennnsnnes
13 218- 1056 ELBOW ~ 90° 3/4" NPT X 1/2" W06 « « oo v vnvunenrnnnnnal
T 14 - 221- 415 ELBOW ~ street, 90°, 3/4" 2 3/4" NPT. .. v v s o v v vnnnnenns .1
15 221- 211 NIPPLE - close, 3/4" NPT ....... e e peennl
16  218- 1025 ADAPTER - 3/4" NPT x 1/2"tube ...... tee ot s e .1
17 C 11430 TEE - run, 5/8" tube £ 5/8" X 1/2" v v e v v v e eeas senrennnn s 1
HYDRAULIC P.T.O. ASSEMBLY-D1600
{FOR 1965 TRACTOR]}
25 C 11532 BRACKET - valvemounting . . . . .. ........ et e 1.
26 C 11275 VALVE - hydraulic control (See page 15 for parts) . ... .. ... 1
27 C 11276 VALVE - flow divider (See page 15for parts) . v .o v v v v vun. 1
28 221- 211 NIPPLE - close, 3/4" NPT ........... P e e 1
29 221~ 415 ELBOW - sireet, 80°, 3/4" NPT .......... e e e 1
30 15- 612 BOLT - RHBUNC, 3/8"x3/4" .. ......... b, +..5
31 92- 6 LOCKWASHER - 3/8"SAEstd ........... e ~0 5
32 218- 493 ELBOW - 90°, 1/2" NPT x 1/2" tube- . . . . ... R
33  218- 1056 ELBOW - 90° 3/4" NPT x 1/2" tube ...... . %\
3¢ 'C 115635 HOSE - 1/2"IDx 48" QA+ + v - v s e m e v v v, R
35 C 11536 HOSE - 1/2"IDx B4" QA+ ¢ -+ v v - e v R I e -1
36 C 11537 TEE - run, 3/4"x3/4"x 5/8"tube + + . . - . R 1
37 C 11621 BRACE - valve mounting bracket ....... LRI I 1
38 25- 206 NUT - FHNUNC, 3/8" - - -+« . e v i v i vt R R 1
39 113- 104 BOLT - FHBUNC, 5/16" x 1-1/4" . . . .. . f vttt e a2
[
Q i
, ’;‘
/‘/ ,/
: H. /
/
;‘/I
, P
/
) /
,/
Printed in U, S, A. July 1866

C1600 & D1600 ROTARY TILLER S 11

HYDRAULIC P.T.0. ASSEMBLY-D1600




12

REF. PART NO,

1

. 2%

3

4

5

6
*
8%~
9
10
11
12
13
14%
15
16
17
18
19
20

30
31
32

34
35

37
38
39
40
41
42

Printed in U, 8. A,

C 11457
NSS
A 72028
166~ 23 .
L 193- 29
138- 184
NSS .
NSS
A 72030
A 172031 .
126- 24
A 72035
A 72034
NSS
A 72027
A 72026
C 11875
A ' 72024
166- 528
A 72036

DESCRIPTION REQ'D-

MOTOR - hydraulic drive -« . o/c c .« ... K R L I 1
© OIL SEAL - mtg. plate (See/ref. 20) « - ¢+ » 2 s Y 1
L PLATE-mQUntmg../;.. ../...'., ................. i
. CAPSCHREW - ferry 5/16/ X 5/8" N.C. v v vrresananenes 4
* LOCKWA Ei{e-ﬁﬁ;: shakeproof 5/16™ + « » + s & R 4
PIN - roll 1/47" % 1" - of. . ¢ e e meas S e e 4
QUAD RING - mtg. platé (Seeref. 20) - - - - e v v e euss e 1
"Q" RING - mtg. plate tb hag. (See ref, 20)» » v+ v s e v v v s v 1
RACE - output shaft bearing . -« v c v v v e v s v o v onen vevael
BEARING - thrust, output Shaft thrust. « » s o v v o v o s vnnn . 2
KEY - Woodruif . .... \ ‘ 1

" SHAFT AND HOUSING

PLUG - housing ......

'G" RING - hsg. plug (See ref, 20)

COUPLING -drive .....L........ ESE TR SE S

PILATE -~ spacer « « « + v 00 e w e nn .
GEROTOR SET . - ....... TN

CAP-end.....,... ...\ e,

CAPSCREW - ferry 5/16" x 1-3/4" N.F.

KIT - "O" ring and seal (Incl, items marked w/*) 1

HYDRAULIC P.T.O. ASSEMBLY-C1600 TILLER

C 11924
c 1197
Cc 11974
221- 425
C. 11970
c 11972
218- 456
218- 1056
218< 493
221- 211
221- 415
221- 216
C 11875

(FOR 1965 TRACTOR)

VALVE - flow divider (See page 17for parts)s . v v v v v v v v v n s 1

VALVE - flow control (See page 17 for parts)- -« .« ... ade e
TUBE - valve to heat exchanger hose. - -+ . « et e 1
TEE - 3/4" NPT, - v+ o s v vt e e v anenas R 1-
HOSE - 28" flow divider to tiller valve- - - + + - s a0 v« vt PR
HOSE - 32" pump to tiller valve + « v« v v o o v e v v v ot e ee s 1
FITTING: « « « 0 oo vt v v oo meedenannneeanssensansens 2
ELBOW - 90% + ot i it ittt v st e et s nn e s s seaas 3
ELBOW - §0°% . ... ... e
NIPPLE - 3/4™ ottt sttt s et aatascnsssnsnnnannens 1
ELBOW - sireet,90° ....... e e e e et 29
I 1
HOSE - valvetoheat exchanger ... .c ..ot e inerunnseans 1
July 1966




kY

CR=-J@ LW

C1600 & D1600 ROTARY TILLER AT 15
CONTROL VALVE -D1600 TILLER, 1966
REF, PART NO, i DESCRIPTION REQ'D -
C 11275 CONTROL VALVE - complete, + « + . . et e 1
221- 842 PLUG-relief,3/8"-‘ ----------- R T I Ty, |
132- 6 PIN - cotter, L/16" x 5/8". -« o vv it il
95~ 4 WASHER - plain, 1/4" v v a% v innvaenn. . cereeeieanad
75- 48 SCREW - detent, 1/4"-20x 1/2" round head . « - - - s e e n i e1
C 11888 BRACKET - handlé- « « » s e v v v vnn. Ceteauctoereanans ceel
C 11889 HANDLE...... ettt b e r e e e e e e . el
36627 PIN - handle .+ o vuvnnn.. e e ]
C 11891 SEAL-Ucup +vvbennnn Gttt i rse et et
C 11901 PIN-detent .. ............... Ve e T |
C 11893 BONNET - detent. . .ocofveo... .. ettt aaaea.. .1
-169- 108 SCREW - bonnet, cap, 8-32 x 2-1/4" fill. head - -+ se s o o o v .. 4
04458CS | SPRING - relief ..%.... e L A .1
75- -410 SCREW - bracket, cap, 1/4"-20 X 5/8". v v v i vt s e meensnnn..?
92- 4 LOCKWASHER - 1/4"....... e Gt e it e 3
C 11887 CAP - detent, . ... e |
C 11885 ADAPTER - spooldetent. . . ..oy rnnnnvnneenein.anl
C 11896 SEAT ~relief . ....... ... 0. nn. e R |
C 11897 "O" RING - relief ..... s s e s e s e r e e b e R |
211-11 BALL - relief, 8/8" .. .. ....... R P - |
‘NSS ASSEMBLY - (not serviced separately)s « o« : « . . .. . }’A\/ .1
C 11892 SPRING - detent. .. ........ e et e e e e P |
C 11886 WASHER - plain. - -+ - .+ . ... e e e e e et 1
FLOW DIVIDER VALVE -Di600 TILLER y1966
C 11276 FLOW DIVIDER ASSEMBLY}- (_:ompleté ------ e oeeredaa]
C 11863 PLUG 1w\ .. e e e eeaal
A T982 0 "ORING + ... e e e e 1
C 11861 ° PISTON « /vt vin s s il e i it e s e el
C 11850 SPRING . I R T T T S e 1
NSS BODY - valve (Use C 11276) + e+ v v. .. G et ee e N
C 11871 POINTER - SPTifE « « v v v v e e e vt vt s v m e nn s et e me e .1
A 30825 "O" RING T ... .. S e e e e e e e 1
C . 11865 RING - backup . #/v .- uuu... e e et e I |
C 11866 VﬁLVE—needle......1......., ..... S e e e s me e 1
A 35594 BRING - retaining -« - vt v i v i v ot e s v e hms s e P |
C 11868 KNOB .......... e e Lol
C 11869 BECAL........ e e e et e e e e b e e e, <1
178~ - 17 SCREW - set, 10-32 x 1/2" cup point. . .. .. e et meaeaeeaan 1
173- 224 SCREW. ....... e R, e R 2
221~ 841 PLUG-1I/4"NP.T.F. ... . %@ eeuunnn. S |
221- 842 PLUG - 38 NPT F. &t e S ae e ool
\ ’
July 1966

Printed in %, 8. A, -




b

C1600 & D1600 ROTARY TILLER 1w

CONTROL VALVE C1600 TILLER=-1965

REF, PART NO.

C 11977
1 166- 6
2 166- 8
3 C 11925
4 09638-AB
5 C 11926
6 C 11927
8 C 11930
9 C 11931
10 C 11934
11 A 172066
12 A 72067
13 A 72062
14 C 10990
15 A 72088
16 A 72070
17 C 10987
18 T 13224
19 C 11932
20 "A 72084
21  138- 135
22 C 11933
23 A 172056
24 A 72061
25 C 11935
26 C 11936
27 C 11937
.28 A 72055
29 A 72071
30 A 72057
31 A 72069
32 A 172058
33 C 11928
3 A 7982
35 A 72059

141

DESCRIPTION REQ'D .
CONTROL VALVE ASSEMBLY - complete « « « » v v v o . aemee e 1
SCREW -.cap, 12pt., 1/4" X 1" N,Corv = v v v a0 = s~ ci b e hi
SCREW - cap, 12 pt., 1/4" X 1-1/2"N,C. s+ e v v e s v n-n IR 1
ENDCAP-mtg.end..........................‘ ..... i
RING - retaining « ««-o o2+ e ta e ‘e s e e 1
N A 13 o - 2
SPRING ~ centerings » + « « « - « .l ........... et s s e naer 1
SPRING ~ shuttle « » ¢ v 2 ¢ ¢ e v ol 0 s o v s e s dennmusasonnens 2
SHUTTLE - - v » s v s s 8 coomursnttscacsonssanancessnss 1
BODY AND SPOOL ASSEMBLY - »+ e+ « —eeena treesesrann 1
WASHER * ¢ ¢ = = o 0 o e = n s s e asonmsnnneens R 1
RING - back Up* =+ * % = s=vessaa R I I 1
SEAL - 1"0OD. x1/8"8ec, = -+« T T T 2
PLUG - CONVETrSION " » » % « « = = v 6 s ¢ 2 0 2 cunosssonssenesonas 1
BETAINER - S€AL ¢ + ¢ = o v 0 ¢ ¢ o c st s o s asurnmovasncnmensass. 1
SEAIL - block vee, 3/4" LD, ¢ ¢ v e s ettt nsumsososscrannaas 1
BRACKET-mwnting........,., .................. +1
SEAL - "O"ring, 1-3/4" O,Dt ¢+ o o s v s s s v tnaoeannnnnas 1
BRACKET - handle« « = » # + 6 o« = 2 s s s v svumesnsosaceeensa 1
ENDCAP-handle @t « = o v - « « c ¢ 2t o v o s ameanocsnococens .1
PIN - roll, 1/4"x 1-1/16" -« c v e e e e i iinnnnns EEEEEEEEE 2
HANDLE . ¢ ¢t i ittt ittt i st e snceasoasonansaneessss 1
CAP ~detent « v . o+ + « . R fr e T o1
SEAL - "O" ring, 5/8" O.D, - - v e vt iuiun R T T I TP 1
SPACER AND SPRING ASSEMBLY ----... N 1
BUSHING vt v o vm vt v eemnnannecnnns f et e, 1
BLADE . ¢ + o o it st it e s vt namnsanasnn et b e e . 1
SEAT ~rellef ......c ..., R R R T 2
SPRING - relief, IiNer- « v s e v e e vvcvrenewnensas ceracens 1
SPOOL ~relief - . ...t ittt ittt trernnnnnns 1
SHIM -+« e ot teer ettt it inteeaen s taraanssasaannss 2
SPRING - relief, outer- + « - v o v oo v v un. Se s e 1
WASHER - DACK UDP = « = = # ¢ 4 o« o s s s s s auunonnonnceesses 1
SEAL - "O"ring, 13/16" O,D, X 3/32" ¢ + o s e s v sttt it enn 1
PLUG ~Treljef -« « v v ¢ e v s s i 4. I R e L seeee i

FLOW DIVIDER VALVE Ci600 TILLER=1965

C 11924

40 NSS
41 C 11920
- 42 C 11919
43 C 11918
4 C 11917
45 C 11916
46 C 11915
47 ¢ 11914
48 C 11913
49 € 11912
50 178- 13
51 .C 11911
.82 A 30825

53 D 32110

. C 11922

59 C 11923

Printed in U, S, A,

FLOW DIVIDER VALVE ASSEMBLY - complete
BODY - valve (Use C11924). . .. ..o e v v

HANDLE. .......v00anan s e s aaen "o

SEAL - "O"ring. ... vnuese St e e e st .
GASKET - "O"rINg v i i v iescneennsncnnonnnnsdon
GASKET = "O" ring, . . . v ie vt eeemneennnnnn
RING-backup .....000.. tr e r e e s ettt eana




NUMERICAL INDEX

SEeieReieleiololoioloRotoloNo ke o ke ko Ro ol Rl Ru i R g S e T T T T T e

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
36627 7 c 11272 - 11 4 | ¢c 11919 17 42
7982 31 C 11273 11 5 | C 11920 17 41
7982 34 C 11274 i1 6§ [ C 11922 17 54
30825 36 C 11275 11 7 |c 11923 17 55
30825 52 C 11275 11 26 | C 11924 13 30

35694 39 C 11275 15 C 11924 17

70128 16. | C 11276 - 11 10 | ¢ {1925 17 3
72024 18 C 11276 11 27 | C 11926 17 5
72026 16 C 11276 15 C 11927 . i 8
72027 15 C 11307 11 1 | C 11928 17 a3
72028 3 C 11308 11 2 | Cc 11930 17 8
72030 9 C 11309 11 3 | ¢ 11931 17 9
72031 10 C 11419 9 7 | ¢ 11932 17 19
72034 13 C 11430 11 17 1 C 11933 17 22
72035 12 C 11450 5 18 | C 11934 17 10
72036 20 C 11450 9 16 | C 11935 17 25
72055 28_ .| C 11451 9 17 | ¢ 11936 17 26
72056 23 C 11452 7 16 | C 11937 7 27
72057 30 C 11452 g 18 | C 11985 7 1
72058 32 C 11455 8 22 | C 11966 V] 2
72059 35 C 11455 7 17 iC 11967 7 4
72061 4 24 C 11458 9 6 | C 11968. 7 5
72062 ° 13 | C 11457 5 14 | C 11968 7 6
72064 20 5| ¢ 11457 13 1 | C 11970 13 34
72066 11 C 11532 11 25 |C 11971 5 20
72067 12 C 11535 11 3¢ | C 11972 ‘13 35
72068 15 C 11536 11 35 | C - 11973 7 10
72069 31 C 11537 11 36 [ C 11974 13 32
72070 16 C 11621 11 37 | C 18975 13 4%
72-71 29 C 11860 15 33 | CREY1976 7 11
12474 5 C 11861 15 32 | ¢ 11977 13 31
12477 5 C 11863 15 - 30 |G 11977 17

12505 5 C 11865 15- 37 |C 11978 5 26
12506 5 C 11866 15 38 | C 12073 5 22
12507 5 C 11868 15 {0 [C 12074 5 23
13031 5 : C 11869 15 41 | C 12075 5 24
10398 5 2 C 11871 15 35 |[.C 12076 5 25
10399 5 ‘3 | Cc 11875 13 17 {D 32110 17 53¢
10401 5 4 C 11886 15 23 |0  885CB 5 8
10402 5 5 C 11887 15 15 [O = 4458 CS 15 12
10403 5 6 C 11888 15 5,10 . 9638 AB 17 4
10405 5 7 C 11889 15° 6 |T 11231 5 10
10406 5 9A C 11891 15 g8 | T 13224 17 18
10407 5 9 C 11892 15 22 |V 14851 7 13
10494 5 9B C " 11893 15 10 |V .. 14851 9 29
10821 9 10 C 11895 15 16. : -

10987 17 17 C 11896 15 17, | 4

10990 17 14 C 11897 15 18 - R

11000 9 1 C 11901 15 9

11004 9 4 C ™ 13911 17 51 |

11007 9 9 c 11912 17 49 s

11010 9 12 C 11913 17 48

11011 9 13 C 11914 17 47

11012 9 26 C 11915 17 46

11250 11 11 C 11916 17 45

11251 7 3 |c 11917 17 44

11252 7 7 C 11918 17 43 A

R
-3

19
“'\
NUMERICAL INDEX
PART PAGE REF. PART PAGE  REF. PART PAGE REF.
NO. NO. NoO. NO. . NO. - NO. NO. i NO. NO.
HARDWARE CODE NUMBERS
15- 416 i 26  hvs- 17 15 42
15- 540 5. 12 (192- 21 ~ 9 25
15- 548 7 18 |192- =23 9 3
15- 552 5 17 |193- 29 13 5
15- 562 g 19 |195- 109 9 30
15- 612 11 8 |213- 6 7 8
15- 612 11 30 |218- 456 13 36
(15— 620 7 21 [218- 493 11 12
15- 624 7 30 [218- 493 13 38
15- 824 v 24 {218- 493 - . 11 32
15- 868 7 12 {218- 1025 11 16 -
15- 872 9 14 |218- 1056 11 “ 13
25- 204 7 28 {218~ 1056 11 .33
25- 205 7 20 [218- 1056 13 37
25- 205 9 20 (218~ 5006 5
25- 206 7 23 |218- 5060 : 5 19
25- 206 11 38 |221- 211 11 15
25- 208 7 31 [221- 211 11 28
61- 624 5 15 J221- 211 13 39
75~ 48 15 4 |221- 216 13 41
75- 410 15 13 [221- 415 11 14
92- 4 7 27 |221- 415 11 29
92— 4 15 14 221- 415 13 40
92- 5 7 19 |221- 425 13 33
92- 5 9 21 [|221- 841 15 44 )
92 6 7 22 |221- 842 15 1
92- 6 11 9 [221- 842 15 45
92- 6 11 31 221- 1044 - 5 21
92- B 7 25 '
95- 4 15 3
95- 8 v 29
111- 517 g 15
113-, , 104 11 39
113- 208 9 23
113- 428 9 .28
115- 403 S 9 27
115- 407 9 5
126- 24 13 11
129- 103 9 24
129- 105 9 2
131- 351 5 13
“132- 6 15 2 £
132- 32 7 14 ,
132-. 47 5 11
132- 48 7 15
132- 48 9 11 .
132- 52 9 .8 g
138- 134, 13 6 -5 .
138- - 135 17 21 o
141- 6 7 g .
166- 6 17 1
166- 8 17 2 -
166- 23 13 4
166- 528 13 19
169- 108 15 11
173- 224 15 43
178- 13 .50




) Lo
PARTS CATALOG NO. 1061

: PAGE GRID

"E-1600 ROTARY TILLER AND . .
) Drive, Chain ................ 5 C4
Frame.. . .....ococoeeeene... 5 c4
E-1610 HYDRAULIC PTO KIT H?;;?Hydrau!ic ............. 57 _ C4C6
' = o . Motor, Hydraulic ............ ’ c6

7

Motor, Hydraulic Parts........ 7

RotorDrive ................. 5 ' |

Tine Assembly .............. 5 C4 |
o |
9
9
9

HYDRAULIC PTO KIT
SERIAL NUMBER

Valve, Flow Divider ... ~......
Valve, Flow Divider Parts. ... ..
Valve, Hydraulic Controt . ... ..
ROTARY TILLER Valve, Hydraulic Controf Parts .

SERIAL NUMBER

NOTE: See grid A2 for - ' g :
€1600 and D1600 Tillers ]

f NOTE: See grid D2 for -
E70 Tiller

DESIGNATION TRACTOR APPLICATION |+
155 195 | °
E 1600 / X | X ‘ |
/ E1610 .’ X X ' “ |




©

E-1600 ROTARY TILLER AND E-1610 HYDRAULIC PTO KIT 5.

R
1
2
3
4

18
18
20

ROTARY TILLER ASSEMBLY

EF. PART NO.

C 12865
C 12510
C 12511
B 12474
B 12477
B 12505
B 12506
B 12507
B 12508
C 12523°
C 12515
C 10405
0885CB
164- 55
C 12863
132- ' 47
T 11231
C 11457
A 70128
221- 43
C 11288
c 12017
218~ 5006
- C 11450
C 11451
111~ 517
129- 105
192- 23
C 12528
113~ 208
129- 103
192- 21
61- 612

DESCRIPTION . . REQD
SHAFT - tiller {includes sprocket) « « « v v = v v v o v o ... SRR 1
HOUSING - tiller, righthand - . . - . .« .o o oo L L., 1
HOUSING - tiller, left hand - - - - - . . e e e e e e e 1
"CHAIN - roller, 56 links #50 roller chainuse « + «« « = = - . .. el
CHAIN - 50 linkg No. 50 raller chain « - v v v e v e e v v any
CH.AIN-SIi.nksNo.ﬁOrollercham....1 .....
LINK - connecting #50 roller chain . . . . . . .. ... il ...
LINK - offset #50 roller chain ... ........ e e e e e e e e
LINK - roller #50 roller chain....... P e b et e m e e e
LOCK SPRING CLIPS - (pkg. of 25) for #50 roller chain . .. ... .
SPROCKET - drive (11T) ........ N et e, |
GASBKET — hoUSINg & - v v vt et it et e e e e e e e 1
BEARING . -« .o ovvnnnnn.. e, 2
COLLAR - W/set screw - - « - v . v, .. e et e e e e 2
SCREW - flat hd. 3/8"x2"N.C. .......... e ORI
TINE ASSEMBLY -~ welded + . - o - v vt i s i e i oo e e 5
PIN-cotter . ....... ... .. ... ... e e n e e a e 6
PIN - clevis 7/16" x 2". . . . .. e e, e e e e e 6.
MOTOR - hydraulic (Repairs Se¢ page B}« v+ v« v v e v n v e v v . 1
GASKET - hydraulicmotor - -« - « v« v o v v . . e e e et e 1
PLUG - housing 3/8" NPT, slotted headleSs - - « = = « « v v v v v u . 1
HOSE - tiller control - - - « e v i o ot i i i it e s e e e e e e e e s 2
ELBOW - 90° 1/2" tube x 7/8" (W/"O" Ting)- « v v v o v v v v e v v 2
"O"RING - for C 12917 elbow « - - v v v o v v v v w . D 1
SHIELD = tiller « + v v v v i e e it e i e e s e e e e e e e e eeenn 1
BRACKET - angle mounting. . . . . . v oo v it h s i v i e un. . .. 4
BOLT - rd. hd., short, sq. neck, 1/2" x 1" N.C. -« v v v v e v, 4
NUT = 1/2" N.C. HEX + « < o o v v e ettt et m e e e e e et e ee e ns 4
LOCKWASHER - 1/2' ottt it i e e e et e e e e e e ee e 4
GAUGE = depth - + « v v« v e i e e e e e et e e e e e e e e e e 1
BOLT - 3/8" x 1-1/4" N.C. Hex - + + + - . - e e e et S 2
NUT-3/8"N.C.Hex « « o« ..... e e e e e e 2
LOCKWASHER - 3/8"« ¢t v i i e et i it e e ettt e eses e 2
CAPSCREW - 3/8" x 1-1/2" N.C. socket head .+ ...... EREREE 4

ROTARY TILLER FRAME & MOUNTING

C 11000
113- 440
129- 1065
192- 23
C 12569
115- 407
132- 52
C 12566
C 16821
132- 48
C 12563
C 11456

O 564THT

C 12568
115~ 403
113~ 428
195- 109
V14851
C 11419
C 12839

Printed in Tf. 8. A,

FRAME . . .t e e e e e e e e R 1
BOLT - 1/2" x4-1/2" N.C. HEX « « + s c s e e ecvnvmennnnennl
NUT - 1/2"N.C.HEX -« v v v v veennnennn e e e 8
LOCKWASHER - I1/27 . 4 it it it e e e ettt ee e meee e 10
BAR-filler adjust - « « v vt it i i e e e e e e e e e e 1
BOLT = 1/2" % 1-1/2" NG v v et ettt e e nennnn .. d
PIN - cotter 1/8" x 1-1/2". « . v v e s v e e e et e e e 1
D T T 1
PIN-clevis . . . ... .. ..... T e e v s e e e et b e e 1
PIN - cotter 1/8" K 1™ o vt e s et e e e e et et m e e e e e e 2
LEVER = Ift e« o« @ s v ettt e vttt ens s ean e |
BOLT = weld, 1/2" x 4-1/2" v it e e e e e e e e eee e e 1
PIN - headed, 3/8" X 1-T/16" - + % v v o v vt i i nnen. 1
BRACKET - tiller MOULINg s -+ + v v v v v i it e e e 2
BOLT -~ 1/2" x 2-1/4" N.C. HEX + + + 4 v+ v v ot ot vesasemnnnn 2
BOLT - 1/2" X 1" N.C.HeX « + s e v o e v v v v v s P e see.. 3
WASHER - plain 3/4"...... e e .1
SPRING - extension - « « « v o v v s v v e e e et a e i
CHAIN = 4 IHK =« = o ¢ 0 v o v 6 s v v am s mmeceesomecesseesns 1
ADAPTER - tractor Lift -« -« ..n... e e e RS

March, 1967 -




E-1600 ROTARY TILLER AND E-1610 HYDRAULIC PTO KIT 7

ROTARY TILLER HYDRAULIC MOTOR

. DESCRIPTION REQ'D
1 C 11457 MOTOR - hydraulicdrive « -« v v o v o v v e v iy e e 1
2 * NSS§ OIL SEAL - mtg. plate (See ref. 20) « + s v v e v v eecnnnenn.y 1
3 ‘A 72028 - PLATE - mounting « « v« o v v vt i e e e e i e s 1
4. 166- 23. CAPSCREW - ferry 5/16" X 5/B" N.C. + v v v ev e s e e e 4
5 193- 29 LOCKWASHER - int. shakeproof 5/16" ... ... o v e e, 4
6 138-" 134 PIN - roll 1/4" X 1" e e i it e e e e e e e e e 4
7* NS3 QUAD RING - mtg. plate (See ref. 20) . . .. .« .o v v .. e e 1
8 * NSS "O" RING - mtg. plate to hsg. (Seeref. 20) .« v v v i v v v v, 1
g A 72030 RACE - output shaft bearing . . . . . ..o oottt inin s s vesnn. 1
10 A 72081 BEARING - thrust output shaft thrust © ................ . 2
11 126- 24 KEY - Woodruff .. . ... .. e e e e e e e a e e e e 1
12 A 72035 SHAFTAND HOUSING - - - - vt v v v s oo v aa v et me e 1
13 - A 72034 PLUG-housing "= -+« o v o it vttt i i e as e e e 1
14 * NSS "O" RING - housing plug (See ref. 20) + « «+ « o v o v v v e i
15 A 72027 COUPLING ~ drive « « v v v ov v vvovereans . e 1
16 A 172026 PIATESPACER - - « ¢« « -t v c v i e vt ae i s enwun R IR R 1
17 T ' 35369 GEROTOR SET - « + = = =+ o v v v e e et e et e e ees 1

18 166- 528, CAPSCREW - ferry 5/16" x 1-3/4" N.F. « v e vivvvioenncnn. 7
19 A 72024 CAP Y 1o IR R e LRI B ' - e 1
20 A 72036 " KIT - "O" ring and seal (Incl. items marked w/*) * "= =" >+~ 1

) HYDRAULIC PTO KIT

-1 AC 11307 TUBE ANLD HOSE = DYPASE = = v ¢ 2 ¢ v v v v v v s o e s anemnns e 1
! 2 C 11308 TUBE AND HOSE - controlled -« « -« v o v ot v o i i cii i ia i v a 1
' 3. C 11309 " TUBE AND HOSE - PIreSSUIe =« «+ s serunnenennn RO 1
X 4 C 11430 TEE - 5/8" tube % 5/8" X 1/2" « v i vt et e i e v eme e |
! 5 Cc 11273 TUBE - controlled. ... ............ e e e r e e e .. 1
| 6 C 11274 TUBE - @XCeS8 TI0W v - + -+ + « v v e e et e ee e e e e 1
: 7 C 12728 TUBE - pressure front - - - o v« o o v i it i i s v bt ce e nn s 1
1 8 c 12730 TUBE - DIESSUIE TOAT - v v & o & = s s s vt et vt et n e memmme s 1
: g 218- 434 CONNECTOR - - v e et e ettt ittt ittt iae e eeaeaan, 1
! 10 13- 612 BOLT - 3/8"x3/4"N.C.HEX « ¢ v v cnvieunnnenn A 4
: 11 92~ 6 ‘LOCKWASHER = 3/8"+ « v e vt eet vt et e eee e ee e e 4
| 12 C 11250 . BRACKET - control valve mounting . ........... S . 1
! 13 C 12993 BRACKET.- tube support « . . .o ev v v e annn. e e 1
I 14 214- 259 CLAMP - hose 1-1/2"to 2-1/2"- « « « . . .. e S e 1
) 15 113- 102, BOLT - 5/16" X 3/4" N.C.HEX « v v vt ettt mtiemmenenans 1
. 16 129- 102 NUT -5/16" N.C.HEX -+« v v v v v v acnns e e e e 1
17 192- 20 LOCKWASHER = 5/18" « + + v v v e v v eeeee e S 1
18 21B- 493 ELBOW - 90° 1/2" NPT to 1/2" tube - - - - - - - . . L I 2
19 218- 1056 ELBOW - 90°3/4" MPR to 1/2" tube. « - -« + + -+ v v oo eee e 2
20 221~ 415 ELBOW - street, 90° 3/4" x 3/4" NPT+ - + « =« « = « R 1
21 221- 211 NIPPLE - close, 3/4" NPT + - ¢+ s e e v it ettt vt i na e 1
22 218- 1025 ADAPTER - 3/4" NPT X 1/2" tube = + + + v e v a v vt en v v vwan s 1
23 218- 1755 CAP - tube (For C 11340 tee when removing C 11274 tube) - . . . . 1
24 C 11275 VALVE - hydraulic control (Repairs see page 8) - RTINS 1
25 C 11278 VALVE - flow divider (Repairs see page 8) -....... IR 1

REF. PAR

Printed in U. 8. A,

T NO.




B8 . ) E-1600 ROTARY TILLER AND E-1610 HYDRAULIC PTO KIT 9

\\\

HYDRAULIC PTO CONTROL VALVE

REF. PART NO, DESCRIPTION - REQD.
Cc 11275 CONTROL VALVE - complete = - =+ -+ - - reeneniinnan.. 1
1 221- g42 PLUG - relief, 3_/3" ............................. 1
- 2 132- 6 PIN - cotter, 1/16" x 5/8"+ »+* = - e v, 1 .
3 9h- _4 WASHER - plain, 1/4" - <« c v s vt tin s it it i e n e s 1
4 75~ 48 SCREW - detent, 1/4"-20x 1/2" round head - + - =+ + « =+ + ¢ o & 1
2 C 11888 BRACKET - handle ~ - -+ - ¢streeenvn e tineianna, 1
| 6 C 11889 HANDLE: # =« = » =+ ¢t 0 e e st vt v mmm s s s neanseeenesos 1 ‘
7 3662? i PIN - Bandle « » » = 5 v 5 o e ot et e et e et s mme ems e ne e 1 :
8 ¢ 11891 BEAL w UoUp =« s s v e e m e it et it e i et e e e e 2
9 C 11901 PIN ~detent - = + « v = ot e i e it i i e e e e e pe e e e 1
10 C 11893 BONNET -detent- - - - -« . - e v vt et e ittt i e s e s i 1
11 169- 108 SCREW - bonnet, cap, 8-32 x 2-1/4" fill, head - s « = + v v v« . 4
12 O 4458CS SPRING - relief ---«---coroa. Y S I R AP 1
z 13 75- 410 . SCREW - bracket, cap, 1/4"-20 X 5/8" = ¢+ v v v v e v v ncnnnn. 2
14  92- 4 LOCKWASHER - 1/4"+ « - -« - e oot i it i ie i 3
15 C 1188% . CAP-detent - -+ «--- e e i et e e et 1
16 C 11895 ADAPTER - spooldetent » «+«-«v v esiininnonnn. 1
17 C 11896 SEAT —relief = = « ¢ v v ¢ r o o ettt e e et s e e nnnen e 1
18 . A 27801 "OU"RING - Telief « -« - - v e e v eemnin it i iii i, 1
19 211~ 11 BALL - relief, 3/8" - -« - vrnm i, 1
20 Nss ASSEMBLY - (Not serviced separately) - s =« v v avvuun.... 1
22 C 11892 SPRING -detent -+ -+ - v 1
23 C 11886 WASHER - Spring .............................. 1 .
' !
‘HYDRAULIC PTO FLOW DIVIDER VALVE
-G 11276 FLOW DIVIDER ASSEMBLY - complete « « « « - - . s e it 1
30 L 30425 2 [ 1
31 A 7982 MO RING -« e vttt et it i e e e e 1
32 ¢ 11861 B 1 0] 1
33 C 11860 SPRING ¢ + - ¢ - ettt it ittt i et e e e i
{y 34 WSS . BODY -valve (Use C11276) - v v v vt i o m e i e s emn .. 1
35 C 11871 POINTER - SPring - + « v o c et vt e e e e nnnnn s e 1
38 A 30825 MO RING - & i i i ettt e e e e e e, 1
J 37 C 11865 B g o < T 1
38 C 11866 VALVE -needle ... ..., ittt iinnnnnannnnn. 1
+ 39 A 35604 RING-refaining . - . . v oottt e e et e e 1
.40 C 11868 KN B « i ettt it i e e e e et e e, o |
41 C 11869 DECAL ..... I I R, R R 1
42 ' 178- 19 SCREW - set, 10-32 x 1/2" cup points + + o o v v o o e e v v e v e e 1
43 173- 224 BOREW. . . o i i i e e e et e 2
44 221~ 841 PLUG - 1/4" NPTF - o o o i it e it v et et e e e saannn. 1
45  221- 842 PLUG=3/8 " NPTF st ettt ettt tseneeeenennnns 1
Printed in V. 8. A, March, 1967




10

NUMERICAL INDEX

 PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO, NO. NO. NO. NO. NO. NO.
A 7982 g 31 C 12523 5 B 218- 493 7 18
A 27891 9 18 C 12528 5 23 218- 755 7 23
A 30825 g 36 C 12563 5 11 218- 1025 7 22
A 35694 9 39 C 12566 5 8 218- 1056 7 19
A 72024 7 19 C 12568 5 14 218- 5006 5
A 72026 1 16 . C 12569 5 5 221- 43 5 15
A 72027 7 15 ‘G 12728 7 7 221- .21 7 21
A 70128 5 14 C 12730 7 8 221- 415 7 20
A 72028 7 3 C 12839 5 20 | 221- a41 9 44
A 72030 7 9 C 12863 5 10 221- 842 9 1
A 72031 7 10 C 12865 5 1 221- 842 9 45
A 72034 7 13 C 12917 5 17 0885CB 5 8
A 72035 7 12 C 12993 7 13 ‘ 36627 9 7
A 72036 7 20 L 30425 g 30 NSs 7 2+
B 12474 5 0 4458C8 9 12 - NSS 7 n*
B 12477 3 0 5647HT 5 13 NS8 7 g%
B 12505 5 T 11231 5 12 NSS 7 14%
B 12506 5 T 35369 7 17 NS3 g 20
B 12507 5 V14851 5 18 NSS g 34
B 12508 5
C 10405 5 7 HARDWARE CODE NUMBERS
C 10821 - 5 9 :
C 11000 5 1 15- 612 7 10
C 11250 7 12 61- 612 5 27
¢ 11273 7 5 75- 48 g 4
C 11274 7 6 75— 410 g 13
¢ 11275 7 24 92- 4 ] 14
C 11275 9 92- 6 7 11
C 11276 7 25 95- 4 9 K]
C 11276 9 111- 517 5 20
C 11288 5 16 113- 102 7 15
C 11307 7 1 113- 208 5 24
C 11308 7 2 113- 428 5 16
C 11309 7 3 113- 440 5 2
C 11419 5 19 115- 403 5 15
C 11430 7 4 115- .407 5 6
C 11450 5 18 126- 24 7 11
C 11451 5 19 129- 102 7 16
C 11456 5 12 129- 103 5 25
C 11457 B, 13 129~ 105 § 3
C 11457 7 1 129- 105 5 21
C 11860 9 33 132- 6 9 o2
C 11861 9 32 132- 47 5 11
C 11865 9 37 132- 48 5 10
C.- 11866 9 38 132- 52 5 7 .
C- 11868 9 40 138- 134 7 6
C 11869 9 4] 164- 55 5 g
c 11871 g9 35 186- 23 7 4
C % 11886 g 23 166- 528 7 18
C 11887 9 15 169- 108 9 11
C 11888 g 5 173- 224 9 43
C 11889 9 6 178- 17 9 42
¢ 11891 9 8 192- 20 7 17
C 11892 9 22 | 192- 21 5 28
C 11893 g 10 192- 23 ‘5 4
C 11885 9 16 192- 23 5 22
C 11896 g 17 193- 29 7 5
C 11801 9 9 195- 109. 5 17
C 12510 5 2 211~ '11 9 19
C 12511 5 3 214- 259 i 14
C 12515 5 (i 218- 434 7 8

e




“ MODEL E70 ROTARY TILLER
' , FOR MODEL 155-195 TRACTOR
Parts Catalog No. A1106

ROTARY TILLER
SERIAL NUMBER

. '~ " DESIGNATION
» 155 195

E-70 X X

TRACTOR APPLICATION

Seriol Numbers :

Lerch 2500 673 “w."

iy

v

ALPHABETICAL INDEX

Hose, Hydraulic ....._.......
Motor, Hydraulic ............
Motor, Hydraulic Parts. .. ... ..
RotorDrive .................
Tine Assembly ..............
Valve, Hydraulic Control ... ...
Valve, Hydraulic Control Parts .

NOTE: See grid A2 for -
€1600 and D1600 Tillers

* NOTE: See grid C2 for -
E1800 and E1610 Tillers

PAGE

1
2-1

GRID
D4

D10
D8-D10
D8 .

D4

D&

D10

'+ D8




WL =1Men i L) b

Printed in U, 8. A,

C

E- 70 ROTARY TILLER . 5

ROTARY TILLER ASSEMBLY

REF, PART NO, DESCRIPTION REQD.
1 C 12885 SHAFT - tiller (includes sprocket) « « v o v o v v v s . e sennl
2 C 14100 HOUSING - tiller, right hand ........... e e, 1
3 C 14101 HOUSING - tiller, lefthand « . - -« v v v o, P e e e e e 1
4 CHAIN - roller, 56 links No. 50 roller....... e e
CHAINUSE: . ... .. ... .. S esemae . e e e e e e e e 1
B. 12474 CHAIN - 50 links No. 50 roller chain . .. ...oowoun.....
B .1247% CHAIN - 6 links No, 50 roller chain . .. ... e v uu.. ..
B 12505 LINK - conneeting No. 50 roller chain .. ... 00uus oo ..
B 12506 LINK - offset No. 50 roller chain . ............ e e
B 12507 LINK - roller No. S0 roller chain . v v v v o v oo oo ne s sn .
B 12508 LOCK SPRING CLIPS (pkg. of 25) for No, 50 roller chain ... ...
5 C 12523 SPROCKET - drive Nog. 50 11T... . ... e e e 1
6 C 12515 GASKET - tiller housing . . .. .. .... e e seal
7 C 10405 " BEARING - tiller shaft ..... e eeas ettt e . .2
8 0885CH COLLAR - w/set Screw « v oo v e, e e e e eiae..
9 113- 219 BOLT - 3/8" x 2" N.C. HeX Z.P, - = v v v v e nn. . Y
10. 132- 47 PIN-~cotter - ¢« v o o o i i et i e e s we C e e e N 6
11 T 11231 PIN - clevis 7/16" x 2" « v o v o avn.. A
12  C 14070 BEARING - needle, motor shaft - - . ... v .ot eeunn.. R |
13. C 14107 BEARING ~ needle, motor shaft . . ... ..... ce e ceeal
14 221- 43 PLUG - housing '3/ 8" N.P.T. slotted headleSs + + o« v 4 s e 1
15 61- 612 CAP SCREW - 3/8" x 3/4" N.C. socket head ..... e e .. 4
16 C 11450 SHIEID - tiller « « v v v v s e v v v ns. e e et eaaeaaan 1
17 C- 11451 BRACKET - angle mounting .~ .......... . 4
18 111-  517% BOLT - 1/2" x 1" Rd. Hd. Square Neck N.C, Z.P. ... ... .... .4
19 129- 105 NUT -1/2" N.C. Hex Z. P, . u et e e e e eee e omne e e 4
20 192- 23 LOCKWASHER - /2" Z,P. ..o v e oo e e e e 4
21  321- 264 DECAL - Case « v v it i ittt i et e e eenen.. [T 1
22 A 70404 DECAL -Caution . ....... ittt o et 1
23 C 12528 CHISEL -retarding . . ... . ... ... ... .. e e I |
24 113- 208 BOLT - 3/8" x1-1/4" N.C. Hex Z.P. ...... “ e eama e 2.
25 129- 103 NUT - 3/8" N.C. HeX Z. s v v et e et it ot e e e eeen e, .. 2
26 192- 21 LOCKWASHER - 3/8" 2.P. . . .... e e e 8
ROTARY TILLER FRAME & MOUNTING
C 11000 FRAME . . ... ... it nnnnnn c e e e e e N |
113- 440 BOLT - 1/2" x 4-1/2" N.C. Hex: ' 1
129- 105 NUT-1/2" N.C.Hex ...... . . B
192- 23 LOCKWASHER - 1/2". . ... e e e e : 10
C 12569 BAR - tiller adjust ...... 1
115~ 407 BOLT - 1/2" x 1-1/2" N.C. 4
132- 52 PIN - cotter 1/8" x 1-1/2" 1
C 12586 ROD - lift ....... N - 1
C 10821 PIN - clevig - .+ . . e .1
10 132- 48 PIN - cotter 1/8" x 1™ ... .u... 2
11 C 12583 LEVER - lift -.... seae s .. 1
12 C 11458 BOLT - weld, 1/2" x4-1/2" . v oo, IR R PR T |
13 0O 5647THT  PIN - headed, 3/8" x 1-7/16" + o' v v vu.... I IR |
14 C 12568 BRACKET - tillermounting « .. .:v e edee i, 2
15 115- 403 BOLT - 1/2" x2-1/4" N,C, HEX + v v v v uu.nn Geaeanan teaa
16 113- 428 BOLT - 1/2"x 1" N.C.HEX «+vvverunnn. e, ceee.3
17 . 195- 109 WASHER~p1ain3/4"........;.(...... ....... P |
18 VvV 14851 SPRING - extension - « - « « « - B e e R |
19 €7 11419 CHAIN-41link ........ et e R L |
20 12839 - ADAPTER - tractor lift .. ... .. I de e sl

e April, 1968




TINES AND HUBS ARE ILLUSTRATED AS

VIEWED FROM RIGHT FRONT SIDE QF
CHAIN CASE.

oo 0 =T O e B Lo b

-

E-70 ROTARY TILLER e

ROTARY TILLER TINE ASSEMBLY

=

EF. PART NO.
13840
13841

- 13842
13843
13844
13845

13833
13834

113- 208

129- 103

192- 21

ooy

Printed 1 U, S, A.

DESCRIPTION . L REQD,
HUB -~ leftoutside #1 ... . v o v v oo o . .. T 1
HUB - left center #2 v v i v v i s i i e it et b m e s anancenas 1
HUB - Jleft inside #3 + ¢ ¢ ¢ttt i b 6 f e et et e m st teoncnoeen 1
HUB - rightinside #4 .. ...... F ettt st 1
HUB -~ right center #0 . . ..o ittt ittt ie i s eeennnnenns 1
HUB -rightoutside #6 . . . . . . . .. @0ttt im i e s s enenn 1
TINE - right . .o i it ittt et eeeeneennns 12
B I 1 12
BOLT - 3/8" x1-1/4"N.C. Hex Z.P. , . . . . . ismnnnn.. 24
NUT - /8" N.C.Hex Z.P. ..ot r e e et e 24
LOCKWASHER - /8" Z. P, ... ..t iseneneenennnn.. 24

April, 1968




E-70 ROTARY TILLER - 9

ROTARY TILLER HYDRAULIC MOTOR !

REF. PART NO. DESCRIPTION - REQD.
1 NSS - MOTOR - hydraulie (order C14781 motor) -« o - e s v v e n v v R
2 166- 524 SCREW - ferry cap 5/16" x7/8"NF . ... veiiennunnen. g
3 138- 134 PIN - roll 1/4" 2 1" i s it ettt e i e ea e i e .. 4
4 NSS SEAL - oil, mounting plate (See Ref. 29) o v v v v v v v vn v nn s 1
5 C 13977 PLATE - mounting « . v i v v vt it iien e s e e neennnenal
6 NSS§ . WASHER - backup (See Ref. 29) & v v v v e v v eenonneaed
i) NSS QUAD RING - mounting plate (See Ref. 29). « « v v v v v v R |
8 NS = ”O"RING—mountingplate........5.................1
9 CA 72030 RACE—outputshaft............‘a‘................1 |
10 A 72031 BEARING - thrust. « « v v v v v vt i it s ittt e nenncreos ? |
C 14328 SHAFT AND -HQUSING ASSEMBLY (Consists of items 11 & 12) 1
11 NSS SHAFT - output (Order C14328) .. oo v v v v e v v e o 1 |
12 NSS - HOUSING - (Order C14328). .... T et g e e -1 1
13 126~ 24 KEY - Woodruff ... 0.0 ch e e et et e e e R | |
14 C 13973 SPACER-outputsha_ft..................., ...... e 1
15 C 13961 COUPLING - dTive v v e v vwwa. s s e s e |
16 C 13962 SPACER - drive coupling « »+ s v o ¢ ¢ v o n v s s a o e T |
1" A . 72034 PLUG - housing ........ e h et s et e e che el
18 NSS "O" RING - housing plug (See Ref, 20). - v v v v v v v w - P |
19 NSS "O" RING - housing to spacer plate (See Ref. 29) - v v v v vsa 1
20 NSs "O" RING - spacer to geroler (See Ref. 29) v v v v v v v u . ‘e 2
21 C 14301 WASHER - end ¢ap v e c e v v vv o e s e e I
22 166~ 536 SCREW - ferry cap.5/16" x 2-7/8" NF « ¢ « v v v v v v & |
C 149855 KIT - geroler (Includes items 23 thru 28) e + e« = = « - - I |
23 NSS PLATE - Spacer« « «...... e e e veresensl
24  NSS CAP-end « v v s v vt vt s s i i et e s i a e ]
26 N8S DOWEL...... e D
NSS -GEROLER ASSEMBLY (Includes items 26,27 and 28) « v .. a1
26 NSS HOUSING - roller eroler « « v o v v v v nvnnaanscennasael
27 NSS GEROLER . . 44t vt vdnceas B
28 NSS ., ROLLER: « .« . ... .. S Y
29 C 14329 KIT - "O" ring and seal (Inciudes items 4, 6, 7, 8, 18, 19,20 & 21) 1
ROTARY TILLER HYDRAULIC CONTROL VALVE
1 C 11275 VALVE - filler control « v v v o v i vt e v e s v e e e as S e .1
2 C 11891 SEAL-U-cup .......... B et ettt e e .. 2
3 132- 8 PIN - cotter 1/16" x 5/8" . . . .. i vn i e nenn. N |
4 36627 PIN-handle.............0.v.oo... e n e e . 1
5 C 11888 BRACKET ~handle . ................ e e . |
6 75- 410 SCREW - 1/4" x 5/8" N.C. fillister head ., ........ e 2
7 92- 4 LOCKWASHER - 1/4", . .. ... . vurunnn.. e 3
8 NSS ' BODY AND SPOOL ASSEMBLY (order C11275) .. .. ..... .1
9 C 11895 ADAPTER - spool , , . ........... e e A |
10 95- 4 WASHER - plain 1/4" , . .. ... . . 1
11 75- 48 SCREW - 1/4" x 1/2" Rd. Hd. machine . ...... e 1
12 C 11893 BONNET - detent . . ... e e e e A U |
13 C 11901 PIN - detent _ _ ... .,. e e et aaee N |
14 C 11892 SPRING -detent ., .............. e e e cunl
15 C 11886 WASHER - detent spring . . ......... e S |
16 C 11887 CAP- detent, . .., . ,..... e e A |
17 169~ 108 ° SCREW - bonnet 8-32 x 2-1/4" fillister head , , , , . - |
18 C 11889 HANDLE - valve _ ., .. e e D |
19 221- @842 PLUG - relief 3/8"MPT ............ i eeaaa I |
20 185- 515 WASHER - relief. . ....... . cheea..2
21 O 4458CS SPRING - relief. v o o v v oo o ool s e e |
22 C 14327 SPACER -norelief . . ...t v v v it v nnn.. B |
23 211- 11 BALL - relief 3/8" vt v ottt o it e nn e m e s aa s 1
24 C 11896 SEAT -relief - o vt i vttt ittt e e e 1
25 A 278%1 "O" RING - relief seat - - -« - . . .. N RN AT IR |

Printed in U. 8. A, : April, 1973




10

&

&

E- 70 ROTARY TILLER

11

ROTARY TILLER HYDRAULIC SYSTEM

REF. PART NO.

[

Printed in U, 8. A.

NBS

A 70128
C 14316
D 25667
218- 5008
C 12728
C 13930
15- 612
192- 21
C 11250
C 12993
113- 102
129- 102
192- 20
D 29569
C 11275
218- 493
C 14021
214- 259
218- 430

DESCRIPTION
MOTOR - hydraulic (order C1478l motor) . .. . ... ..
GASKET - hydraulic motor

-------------------

HOSE - tiller valve to motor 36" {replaces original 32 hose) ... 2

ELBOW - 90° 1/2" x /8" with "O" ring

0" RING - for D25667 elbow
TUBE - DUMD | L i ittt e et te s e tm e tanmnn
TUBE - valve , ., ... e e et e e e e et e
BOLT - 3/8" X 3/4" N.C.Hex Z.P. . . . .\ iv ..
LOCKWASHER - 3/8" Z. P, . ..o it e te e i
BRACKET - valve mounting ....,..
BRACKET - tube support _ . . . .. et e st e e e e e
BOLT - 5/16" x3/4" N.C. Hex Z.P. . . . . . v o oo ..
NUT - 5/16" N.C. Hex 2. P, s e et e e e
LOCKWASHER - 5/16" Z.D,
ELBOW - 90° 3/4" x 7/8"

----------

---------------

..................
--------------------
--------

---------------------

HOSE - tractor pump and valve to tiller valve (50-1/2")
CLAMP - hose

---------------------------

------------------

-------
-------

....... 4
....... 4

....... 1
....... 1

-------

April, 1973




12 -

NUMERICAL INDEX

E REF. PART PAGE REF. PART PAGE REF
::pc‘:]?T Eﬁ?* NO. NO. NO.  NoO. NO. NO. NO.
36627 9 4 C 13977 . 9 5 195- 109 5 17
A 27891 9 25 C 14021 11 17 185- 515 .9 2(
A 70128 11 2 C 14070 5 12 211- 1 . 9 28
A 70404 5 22 C 14100 5 2 214- 259 11 L€
A 72030 9 9 C 14101 5 3 218- 430 o1l 1¢
A 72031 g 10 C 14107 5 13 218- 493 11 1€
A 72034 9 17 C 14301 9 21 218- 5006 11
B 12474 5 C 14316 11 3 221- 43 . 5 14
B 12477 3] C 14327 g 29 221~ 842 9 1¢
B 12505 5 C 14328 g 321- 264 5 21
B 12506 5 C 14329 9 29
B 12507 5 D 25867 11t 4
B 12508 5 D 29589 11 14
C 10405 5 7 0 885CR 5 8
C 10821 5 9 o) 4458CS 9 21
C 11000 5 1 0 5647HT 5 13
C 11250 11 9 T 11231 5 11
C 11275 9 1 V 14851 5 18
C 11275 11 15
C 11419 5 19 HARDWARE CODE NUMBERS
C 11450 5 16 .
. C 11451 5 17 15- 612 11 7 ,
\ C 11456 5 12 61- - 612 5 15 '
. C 11886 9 15 75- 48 9 11 )
\ C 11887 9 16 75- 410 9 6
- Y C 11888 g 5 92- 4 9 7°
C 11889 9 18 95- 7~ 4 9 10
C 11891 9 2 111~ 517 5} 18
C 11892 9 14 113- 102 11 11
C 11893 9 - 12 113- 208 5 24
C 11895 9 9- | 113- 208 7 9 ) : :
C - 11896 9 24 113- 219 - 5 9 A . : .
C 11901 9 13 113- 428 5 16 g :
C 12515 5 6 113- 440 5 . 2
C 12523 5 5 115- 403 5 15
C° 12528 5 23 115- 407 5 8
C 12563 5 i1 126- 24 9 13
C 12566 5 8 129- 102 11 12 -
[ c 12568 5 14 | 129- 103 5 25 . Rl o
C 12569 5 5 129- 103 7 10 , :
C 12728 11 5 129- 105 5 3 o : ®
o omgmom s - Ingersoll Equipment Co., Inc.
C 12865 5 "1 132- 6 9 3 : . g o
C 12993 11 10 132- 47 5 10 ‘
C 13833 7 7 132- 48 5 10 : ,
C 13834 7 8 132- 52 5 7
C 13840 7 1 138- 134 ' 9 3
C 13841 7 2 166- 524 9 2
C 13842 7 3 166- 536 9 22
C 13843 7 4 169- 108 9 . 17
C 13844 7 5 192- 20 11 13
C 13845 7 B 192- 21 5 26
C 13930 11 6 192- 21 7 11
C 13961 9 15 192- 21 11 8
C 13962 9 16 192- 23 5 4
C 13973 9 14° 192- 23 5

20




